

Hardline Laboratory

Report No. : HLA0298A/2020

Page : 1 of 3

Date : OCT. 23, 2020

Yunshitong Industrial Co., Ltd

NO.4-2,Ln.152,Xinxing Rd.,Beitou Dist., Taipei City 112,Taiwan (R.O.C.)

The following merchandise was submitted and identified by the applicant as:

Product Description: W0065 Three-section movable fixed drying rack

Style/Item No.: W1065Y

Manufacture/vendor: Yunshitong Industrial Co., Ltd

Country of Origin: Taiwan

We have tested the submitted sample(s) as requested and the following results were obtained:

Test Requested:
1. Static Load Test
2. Total Lead Test

Test Method & Result: ---See following sheet(s)---

Date of Receipt: Oct. 16, 2020

Testing Period: Oct. 16, 2020 ~ Oct. 23, 2020

**Signed for and on behalf of
SGS Taiwan Ltd.**

Stan Yang
Team Leader

Test Method:

1. Static Load Test

- (a). Place the sample fixed to the metal beam vertically.
- (b). As clients request, place 30 kg loading to the first and last holes of the sample, total load 60kg and maintain for 24 hours.
- (c). Remove the loading weight and visual check the sample for damage, deformation or any function loss.

Test Result:

Sample	Loading Weight (kg)	Time (hr)	Result
Three-section movable fixed drying rack	60	24	No visible damage or function loss was found after testing.

2. Total Lead Test

- Test Part: No.1 : BROWN COATING (ON METAL)
- Test Part: No.2 : BROWN PLASTIC (INNER CASE/MARKING)

Test Item(s)	Method	Unit	RL	Result	
				No.1	No.2
Lead(Pb) (CAS No.7439-92-1)	With reference to US EPA 3050B:1996. Analysis was performed by ICP-OES.	mg/kg	2	135	---
Lead(Pb) (CAS No.7439-92-1)	With reference to US EPA 3052. Analysis was performed by ICP-OES.		2	---	n.d.

Note :

- 1. mg/kg = ppm ; 0.1wt% = 1000ppm
- 2. RL = Reporting Limit
- 3. n.d. = Not Detected = Less than RL
- 4. The report is invalid if it is partly reproduced or used.

–Picture(s)–



Photo A: Appearance of the sample

--- End of Report ---